TUAREG RALLY 50 1990-1992 ~ Crank-case

TUAREG RALLY 50 1990-1992 ~ Crank-case
If you need advice on choosing Aprilia parts please contact Aprilia genuine parts via email


sales@apriliagenuineparts.co.uk

Mon-Fri 9am-5pm

If you are unsure of the correct body panel or decal set please email for assistance as returns are not accepted on these items by Aprilia, we @Apriliagenuineparts do accept returns however please note we charge a 20% restocking fee on ALL RETURNS, If there is any problems/damage you must ensure that we are notified upon delivery of goods. Any faults/defects or unwanted goods must be reported within 7 days of purchase. All returns must be in 'as new' condition, in original packaging, undamaged and at the cost of the buyer. ELECTRICAL ITEMS, DECALS AND BODY PANELS CAN NOT BE RETURNED FOR CREDIT. PLEASE CHECK WITH OUR SALES STAFF IF UNSURE

.

Please note that the Aprilia factory operate skeleton staff during the weeks of August due to the Italian summer shut down so there could be a delay in receiving your parts, we usually aim to dispatch your goods within 5-10 working days when available, please bear with us during this time.

Please note all prices, pack quantities and part numbers are subject to change without prior notice, Aprilia reserve the right to change price, pack quantities or part number - unfortunately we are unable to keep our website up-to-date with these changes from Aprilia however we do try our up most to keep in line with the current Aprilia catalogue

Back To TUAREG RALLY 50 1990-1992
bike me - aprilia
PositionPart NoBox QtyDescriptionPrice
1AP85018531Rubber spacerNo Longer Available
2AP85099271Crankcase assyNo Longer Available
3AP85025667Screw M6x304.03
4AP85025371Special cap screw M4No Longer Available
5AP85029991Gear cpl.No Longer Available
6AP85091941Clutch leverNo Longer Available
7AP85026554O-ring D7,65x1,781.08
8AP85023581SpringNo Longer Available
9AP85018761Oil filler plugNo Longer Available
10AP85027131Plug gasketNo Longer Available
11AP85026081Roller cageNo Longer Available
12AP82223371Blue steel washer D13,2x201.44
13AP85099001Primary gear shaftNo Longer Available
14AP85026241Bearing D15x35x118.30
15AP85027941Push rod d.5x79No Longer Available
16AP85026521Ball 3/16"0.13
17AP85024351Nut M11X1 (H=7,5)No Longer Available
18AP85028361Clutch push rod D13No Longer Available
19AP85026871GasketNo Longer Available
20AP85026131BushNo Longer Available
21AP85022531Sliding coupling 1-2 spd.No Longer Available
22AP85014712Outside circlip D18No Longer Available
23AP85025001Blue steel washer D18x30No Longer Available
24AP85022571Sliding coupling 3-4 spd.No Longer Available
25AP850216111st wheel gearNo Longer Available
26AP850988012nd wheel gearNo Longer Available
27AP850988113rd wheel gearNo Longer Available
29AP85098791Driven shaftNo Longer Available
30AP85014691Outside circlip D150.27
31AP85024942Washer d.15No Longer Available
32AP85025221Washer d.22No Longer Available
33AP85091801Oil seal D12x22x7No Longer Available
34AP85028103Locating dowelNo Longer Available
35AP85074391Neutral indicator switchNo Longer Available
36AP85027591Oil plug seal D8x140.86
37AP82070341Pinion Z=14 Z 14 - No Longer Available
37AP82070311Pinion Z=11 Z 11 - No Longer Available
37AP82070321Pinion Z=12 Z 12 - No Longer Available
37AP82070301Pinion Z=10 Z 10 - No Longer Available
37AP82070351Pinion Z 15 - No Longer Available
37AP82070331Pinion Z=13 Z 13 - No Longer Available
38AP85028231PinNo Longer Available
39AP85024862Washer d.10No Longer Available
40AP85019692ForkNo Longer Available
41AP85098831Shift camNo Longer Available
42AP85028191PinNo Longer Available
43AP85024731Int. notched washer D70.13
44AP85024141Nut M7x5,50.75
45AP85026531BallNo Longer Available
46AP85023431SpringNo Longer Available
47AP85028061Pin retainerNo Longer Available
48AP85025703Screw M6x50No Longer Available
49AP85025861Oil drain hex screw M8x100.50
50AP85085561Copper washerNo Longer Available
51AP85085721Clutch housing, complete Z=16/61No Longer Available
52AP85019231PlateNo Longer Available
53AP85025592Screw with washer M4x10No Longer Available
54AP85085431Springholder plateNo Longer Available
56AP85085443Metallic clutch discNo Longer Available
57AP85085451Springholder plateNo Longer Available
58AP85024321Nut M14x1,25x6No Longer Available
59AP85025331Adjuster screw M14x1,252.95
61AP85085544ScrewNo Longer Available
62AP85023284Clutch spring 4 disk6.81
63AP85024191Nut M9x1No Longer Available
64AP82221871Clutch disksNo Longer Available
65AP85099011Secondary shaft cpl.No Longer Available
66AP85098821Gear box assy 3 speedsNo Longer Available